


GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5-01-02 PIN,DOWEL  8x14 2

2 K21070A001 PLUG,SPARK 1

3 CR5-01-05 BOLT,HEXAGON FLANGE M6*35 4

4 CR5-01-06 CAP,TAPPET ADJUSTING HOLE 2

5 CR5-01-07 RING,SEAL 2

6 CR5-01-08 ACORN NUT 4

7 CR5-01-09 WASHER,PLAIN 4

8 CR5-01-10 STOPPER 1

9 CR5-01-11 BOLT,HEXAGON FLANGE M6*116 1

10 CR5-01-12 WASHER,PLAIN  M6 1

11 CR5-01-13 RING,SEAL 1

12 CR5-01-14 GASKET,CYLINDER HEAD LEFT SIDE COVER 1

13 CR5-01-15 COVER COMP.,CYLINDER HEAD LEFT SIDE 1

14 CR5-01-16 BOLT,HEXAGON FLANGE  M6*20 2

15 A1004A004 GASKET,CYLINDER HEAD 1

16 CR5-01-18 RING,SEAL 10x1.6 1

17 CR5-01-19 PIN,DOWEL  10x20 2

18 CR5-01-20 STUD M8x35 2

19 A1060A021 GASKET,AIR COMPENSATING TUBE 1

20 A6060A007 TUBE,SECONDARY AIR INTAKE 1

21 K2150A159 BOLT,HEXAGON FLANGE M6x12 1

22 A1002A004 CYLINDER HEAD KIT 1

N-DEMG-01HEAD COMP.,CYLINDER

Picture No GPX CODE ENGLISH DESCRIPTION

Page 1 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 A1005A005 BODY SET,CYLINDER 1

2 CR5/150-02-02 BOLT,STUD A 2

3 CR5/150-02-03 BOLT,STUD B 2

4 CR5-02-04 PIN,DOWEL 2

5 CR5-02-05 GASKET,CYLINDER 1

6 112-02-0601 RUBBER BLOCK,CYLINDER CUSHION 55.9×12×27.4 4

7 112-02-0701 RUBBER BLOCK,CYLINDER CUSHION 55.9×12×27.4 3

8 - RUBBER BLOCK,CYLINDER CUSHION  67.5×12×30.1 1

N-DEMG-02CYLINDER COMP

Picture No GPX CODE ENGLISH DESCRIPTION

7 

Page 2 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5-03-01 SHIELD,OIL 2

2 CR5/150-03-02 SPROCKET,TIMING DRIVEN 1

3 CR5/150-03-03 CAMSHAFT ASSY. 1

4 CR5-03-05 SHAFT,VALVE ROCKER ARM 2

5 CR5-03-06 CHECK PLATE,VALVE ROCKER ARM SHAFT 1

6 CR5-03-07 VALVE,INLET 1

7 CR5-03-08 VALVE,EXHAUST 1

8 CR5-03-09 SPRING,VALVE(OUTER) 2

9 K2150A160 BOLT,HEXAGON M6x12 2

10 CR5-03-11 RETAINER,VALVE SPRING 2

11 CR5-03-12 SEAT,VALVE SPRING OUTER 2

12 CR5-03-13 SCREW,CROSS RECESSED COUNTERSUNK HEAD M6*16 1

13 CR5-03-14 COTTER,VALVE 4

14 CR5-03-17 ARM ASSY.,VALVE ROCKER 2

15 CR5-03-18 CLIP & VALVE SPRING SEAT KIT 2

19 CR5-03-19 VALVE KIT 1

Picture No GPX CODE ENGLISH DESCRIPTION

N-DEMG-03VALVE ACTUATING MECHANISM

Page 3 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-04-01 CHAIN,TIMING 1

2 CR5/150-04-02 GUIDE PLATE,CHAIN 1

3 CR5/150-04-03 ADJUSTMENT PANEL,CHAIN 1

4 K2043A030 CLEVIS PIN,CHAIN ADJUSTMENT PANEL 1

5 CR5-04-05 WASHER,PLAIN 1

6 A2048A001 TENSIONER ASSY.,CAM CHAIN 1

7 CR5-04-07 BOLT,HEXAGON FLANGE M6*16 2

8 CR5-04-08 GASKET,CAM CHAIN TENSIONER 1

Picture No GPX CODE ENGLISH DESCRIPTION

N-DEMG-04CHAIN,TIMING

Page 4 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5-05-01 BOLT,HEXAGON FLANGE M6*60 1

2 A4002A001 BODY SET,RIGHT CRANKCASE 1

3 CR5-05-03 BEARING 6203 1

4 CR5-05-04 BEARING HK212810 1

5 CR5-05-05 BEARING  6006 1

6 CR5-05-06 CHECK PLATE,MAINSHAFT BEARING 1

7 CR5-05-07 BOLT,HEXAGON FLANGE M6*16 1

8 K2055A003 SEAL  55x71.5x1 1

9 K2045A026 BEARING 6303 1

10 CR5-05-10 PIN,DOWEL  10x14 2

11 CR5-05-11 GASKET,CRANKCASE 1

12 A4002A002 BODY SET,LEFT CRANKCASE 1

13 K2043A005 PRESSING PIN COMP. 1

14 K2144A001 SPRING,COMPRESSION 1

15 CR5-05-15 PLATE,TIMING CHAIN LIMIT 1

16 CR5-05-16 SCREEN,OIL STRAINER 1

17 CR5-05-17 BOLT,HEXAGON FLANGE M6*14 2

18 CR5-05-18 SPRING,COMPRESSION 1

19 CR5-05-19 RING,SEAL 1

20 CR5-05-20 CAP,TAPPET ADJUSTING HOLE 1

21 CR5-05-21 BOLT,HEXAGON FLANGE M6*50 8

22 CR5-05-22 BOLT,HEXAGON FLANGE M6*40 2

23 CR5-05-23 BOLT,HEXAGON FLANGE  M6*90 1

24 CR5-05-24-TH OIL SEAL FOR SPROCKET 1

25 CR5-05-25-TH OIL SEAL FOR GEAR SHIFT 14x28x7 1

26 CR5-05-26 SCREW,CROSS RECESSED PAN HEAD/WASHER,ELASTIC/WASHER,PLAIN COMP. M4*182

Picture No GPX CODE ENGLISH DESCRIPTION

N-DEMG-05CRANKCASE ASSY

Page 5 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

27 CR5-05-27 BOLT,HEXAGON M6*12 1

28 B3008A004 SWITCH COMP.,GEAR INDICATOR 1

29 CR5-05-29 DISC,TENSION 1

30 CR5-05-30 RING,SEAL  20x2.5 1

31 CR5-05-31 BEARING 6202Z 1

32 CR5-05-32 BEARING  6204 1

33 CR5-05-33 BEARING NK152312 1

34 DEMG-05-35 CRANKCASE KIT 1

Picture No GPX CODE ENGLISH DESCRIPTION

N-DEMG-05CRANKCASE ASSY.

Page 6 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

6 CR5/150-06-06 CHECK RING,STEEL CABLE BAFFLE 2

7 CR5/150-06-07 PIN,PISTON 1

11 CR5/150-06-11 PISTON COMP. 1

23 CR5/200-06-17 GEAR,BALANCING ARBOR DRIVEN 1

26 A3041A002 BALANCING ARBOR COMP. 1

27 CR5/150-06-27 RING SET,PISTON 1

28 CR5/150-06-28 CRANKSHAFT COMP. 1

N-DEMG-06CRANKSHAFT COMP.

Picture No GPX CODE ENGLISH DESCRIPTION

30 

Page 7 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

2 CR5-07-02 GEAR,MAINSHAFT SECOND 1

6 CR5-07-06 GEAR,MAINSHAFT THIRD 1

10 CR5-07-10 MAINSHAFT 1

11 CR5-07-11 COUNTERSHAFT 1

15 CR5-07-15 GEAR,COUNTERSHAFT SECOND 1

16 CR5-07-16 SPROCKET,COUNTERSHAFT DRIVING 1

17 CR5-07-17 BOLT,HEXAGON M6*10 1

18 CR5-07-18 PLATE,COUNTERSHAFT DRIVING SPROCKET FIXING 1

21 CR5-07-21 WASHER,SPLINE 1

28 CR5-07-28 GEAR,COUNTERSHAFT FIRST 1

30 A3306A007 MAINSHAFT COMP. 1

31 A3307A007 COUNTERSHAFT COMP. 1

32 A3308A007 MAINSHAFT&COUNTERSHAFT KIT 1

Picture No GPX CODE ENGLISH DESCRIPTION

N-DEMG-07ACTUATING MECHANISM ASSY.

Page 8 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-08-0101 FORK,GEAR SHIFT LH 1

2 112-08-0201 FORK,GEAR SHIFT MID 1

3 CR5-08-03 FORK,GEAR SHIFT RH 1

4 CR5-08-04 SHAFT,SHIFT FORK GUIDE 1

5 CR5-08-05 DRUM COMP.,GEAR SHIFT 1

6 CR5-08-06 PLATE,DRUM STOPPER 1

7 CR5-08-07 CHECK PLATE ASSY. 1

8 CR5-08-08 SPRING,TORSIONAL 1

13 CR5-08-13 BOLT,HEXAGON M6*25 1

15 CR5-08-15 BOLT,HEXAGON M6*25 1

19 CR5-08-19 ARM COMP.,GEAR CHANGE 1

20 CR5-08-20 DRUM COMP.,GEAR SHIFT 1

N-DEMG-08SPEED CONTROL MECHANISM ASSY.

Picture No GPX CODE ENGLISH DESCRIPTION

Page 9 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5/150-09-01 GEAR,PRIMARY DRIVING 1

2 K2152A058 COLLAR 1

3 K2152A059 COLLAR 1

4 A3095A003 OUTER COMP.,CLUTCH 1

6 CR5/150-09-06 PLATE,CLUTCH PRESSURE 1

7 CR5-09-07 DISK,CLUTCH FRICTION 6

8 A3089A001 PLATE,CLUTCH 5

9 CR5/150-09-09 CENTER COMP.,CLUTCH 1

10 CR5-09-10 SPRING,CLUTCH 5

11 K2200A005 WASHER,SAUCER 1

12 K2015A014 NUT,ROUND 1

13 CR5/150-09-13 PLATE,CLUTCH LIFTER 1

16 CR5-09-16 PUSH ROD 1

17 CR5-09-17 EJECT-ROD 1

18 112-09-0001 CLUTCH KIT
1

CLUTCH ASSY. N-DEMG-09

Picture No GPX CODE ENGLISH DESCRIPTION

Page 10 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5/150-10-01 PUMP ASSY.,OIL 1

2 CR5-10-02 SCREW,CROSS RECESSED COUNTERSUNK HEAD M6x30 2

13 CR5-10-13 OIL FILTER ASSY.,SECONDARY 1

N-DEMG-10LUBRICATING GEAR

Picture No GPX CODE ENGLISH DESCRIPTION

Page 11 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5-11-01 BOLT,HEXAGON FLANGE M6*40 12

2 CR5-11-02 PLATE,CLUTCH CABLE LOCATING 1

3 CR5-11-03 RING,SEAL 18x3-3.5 1

4 CR5-11-04 GAUGE COMP.,OIL LEVEL 1

5 A3102A005 JOYSTICK ASSY.,CLUTCH 1

6 CR5-11-06 RING,SEAL  8.8x1.9 2

7 CR5-11-07 SPRING,TORSIONAL 1

8 CR5-11-08 BACKING PIN φ 3.2x16 1

9 CR5/150-11-09 COVER COMP.,RIGHT CRANKCASE 1

10 CR5-11-10 GASKET,RIGHT CRANKCASE COVER 1

11 CR5-11-11 PIN,DOWEL 8x14 2

N-DEMG-11COVER COMP.,RIGHT CRANKCASE

Picture No GPX CODE ENGLISH DESCRIPTION

Page 12 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5-12-01 BOLT,HEXAGON FLANGE M5*16 2

2 B1003A003 STATOR COMP. 1

3 CR5-12-03 BOLT,HEXAGON FLANGE M5*30 3

4 CR5-12-04 BOLT,HEXAGON FLANGE  M10*35 1

5 CR5-12-05 SCREW,HEXAGON SOCKET  M8x25 3

6 CR5-12-06 ROTOR COMP. 1

7 CR5-12-07 BODY ASSY.,STARTING CLUTCH 1

8 B1002A003 GENERATOR ASSY. 1

GENERATOR ASSY. N-DEMG-12

Picture No GPX CODE ENGLISH DESCRIPTION

Page 13 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-13-01 COVER COMP.,LEFT REAR 1

2 CR5-13-02 BOLT,HEXAGON FLANGE  M6x28 2

3 CR5-13-03 RING,SEAL 63x3.0 1

4 DEMG-13-04 COVER,GEAR CHAMBER 1

5 CR5-13-05 BOLT,HEXAGON FLANGE M6*20 3

6 CR5-13-06 COVER,LEFT DECORATING 1

7 CR5-13-07 RING,SEAL 27.4x2.4 1

8 CR5-13-08 COVER,INSPECTION 1

9 CR5-13-09 RING,SEAL 13.8x2.5 1

10 CR5-13-10 BOLT,HEXAGON FLANGE M6x25 1

11 CR5-13-11 BOLT,HEXAGON FLANGE M6*40 5

12 CR5-13-12 BOLT,HEXAGON FLANGE M6*50 2

13 CR5-13-13 COVER COMP.,LEFT FRONT 1

14 CR5-13-14 GASKET,LEFT FRONT COVER 1

15 CR5-13-15 PIN,DOWEL 10x14 2

N-DEMG-13COVER COMP.,LEFT CRANKCASE

Picture No GPX CODE ENGLISH DESCRIPTION

1 

Page 14 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5-14-01 DISK GEAR 1

2 CR5-14-02 GEAR IDLE,ELECTRIC STARTING 1

3 CR5-14-05 SHAFT ASSY.,DUPLEX GEAR 1

4 CR5-14-04 CHECK RING,SHOULDER 4

5 CR5-14-05 SHAFT ASSY.,DUPLEX GEAR 1

6 CR5-14-06 DUPLEX GEAR,ELECTRIC STARTING 1

7 DEMG-14-07 MOTOR ASSY.,STARTING 1

8 CR5-14-08 BOLT,HEXAGON FLANGE M6*28 2

N-DEMG-14ELECTRIC STARTER ASSY

Picture No GPX CODE ENGLISH DESCRIPTION

Page 15 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-15-0001 LIGHT ASSY.,HEAD LEFT 1

2 DEMG-15-05 BRACKET,HEAD LIGHT 1

3 DEMG-15-04 LINK BLOCK,HEAD LIGHT BRACKET 1

4 DEMG-15-06 LINK BLOCK,HEAD LIGHT BRACKET 1

5 500-06-012 BOLT M6X12 4

6 112-15-0601 LIGHT ASSY.,DECORATIVE 1

7 500-06-012 BOLT M6X12 2

8 DEMG-15-08 WASHER,FLANGE 3

9 DEMG-15-09 I-RUBBER 3

10 500-06-008 BOLT M6X8 3

HEADLIGHT ASSY DEMG-15

Picture No GPX CODE ENGLISH DESCRIPTION

Page 16 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-16-01 METER ASSY. 1

DEMG-16METER ASSY

Picture No GPX CODE ENGLISH DESCRIPTION

Page 17 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-17-0101 CABLE COMP.,THROTTLE 1

2 112-17-0201 CABLE COMP.,CLUTCH 1

3 DEMG-17-16 CHOCK CABLE 1

4 DEMG-17-04 SWITCH ASSY.,RIGHT 1

5 DEMG-17-05 GREASER COMP. 1

6 DEMG-17-06 SWITCH ASSY.,LEFT 1

7 CR5-17-03 LEVER COMP.,LEFT STEERING HANDLE 1

8 DEMG-17-08 GRIP SET,HANDLE 1

9 CR5-17-10 MIRROR,LEFT REAR VIEW 1

10 CR5-17-11 MIRROR,RIGHT REAR VIEW 1

11 DEMG-17-14 WEIGHT,LEFT HANDLE 2

12 DEMG-17-15 COUNTER WEIGHT,STEERING HANDLE PIPE 2

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-17HANDLE SWITCH

Page 18 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-18-01 BODY SET,STEERING STEM 1

2 DEMG-18-02 BRIDGE,FORK TOP 1

3 DEMG-18-03 PIPE COMP.,STEERING HANDLE 1

4 DEMG-18-04 HOLDER UPPER,STEERING HANDLE PIPE 1

5 112-18-0501 SUPPORT,STEERING HANDLE PIPE 2

6 DEMG-18-06 BOLT M8X25 4

7 112-18-0701 RUBBER 4

8 112-18-0801 WASHER 2

9 502-08-030 SCREW,HEXAGON SOCKET M8X30 2

10 502-08-025 SCREW,HEXAGON SOCKET M8X25 4

11 DEMG-18-11 ACORN NUT,STEERING STEM 1

12 DEMG-18-12 KEP NUT,STEERING STEM 1

13 DEMG-18-13 RACE,STEERING TOP CONE 1

14 DEMG-18-14 RACE,STEERING TOP BALL 1

15 DEMG-18-14 RACE,STEERING TOP BALL 1

16 DEMG-18-13 RACE,STEERING TOP CONE 1

17 112-18-1701 RUBBER RING 1

18 DEMG-18-18 BALL SET,STEEL TOP 2

19 112-18-1901 WASHER BUSH M10 2

DEMG-18STEERING STEM SECTION

Picture No GPX CODE ENGLISH DESCRIPTION

Page 19 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-19-01 SCREW,HEXAGON SOCKET  M6X20 4

2 DEMG-19-05 WASHER,FLANGE 4

3 DEMG-15-09 I-RUBBER 4

4 112-19-0401 FENDER COMP.,FRONT 1

5 DEMG-25-23 BOLT,HEXAGON FLANGE M6X20 4

6 DEMG-19-08 BRACKET, RH FRONT FENDER 1

7 DEMG-19-09 BRACKET,LH FRONT FENDER 1

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-19FRONT FENDER SECTION

Page 20 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-20-01 FORK ASSY.,RIGHT FRONT 1

2 DEMG-20-02 FORK ASSY.,LEFT FRONT 1

3 DEMG-20-03 BRACKET,DISC-BRAKE HOSE FIXING,RH 1

4 DEMG-20-04 BRACKET,DISC-BRAKE HOSE FIXING,LH 1

5 DEMG-20-05 BOLT,HEXAGON FLANGE GB/T 16674.1_M6_L=12 2

6 DEM-22-03-TH DUST SEAL , FRONT SHOCK 30x40.5x10.5 1

DEMG-20FRONT SHOCK ABSORBER

Picture No GPX CODE ENGLISH DESCRIPTION

6 

Page 21 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-21-01 AXIS 1

2 DEMG-21-02 COLLAR 1

3 DEMG-21-03-TH TYRE ASSY. 120/70-14 IRC 1

4 112-21-0201-RED WHEEL,FRONT (RED) 1

4 112-21-0201-GLD WHEEL,FRONT (GOLD) 1

5 D1078A001 SPEED COUNTER 1

6 DEMG-21-06 NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON WITH FLANGE 1

7 DEMG-21-07 OIL SEAL 1

8,9 DEMG-21-08 BEARING 6301 RS 1

DEMG-21FRONT WHEEL SECTION

Picture No GPX CODE ENGLISH DESCRIPTION

Page 22 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 CR5-22-11 LEVER COMP.,RIGHT STEERING HANDLE 1

2 DEMG-22-02 CALIPER ASSY,FRONT DISC BRAKE 1

3 DEMG-22-03 CALIPER ASSY.,LEFT 1

4 DEMG-22-04 DISK COMP.,LEFT FRONT BRAKE 1

5 112-22-0501 BASE,CALIPER MOUNTING 1

6 DEMG-30-04 BOLT,HEXAGON FLANGE M8X45 2

7 DEMG-22-07 BINDING BOLT,BRAKE DISK M8X25 mm. 5

8 112-22-0801 PAD,FRONT BRAKE 1

9 112-22-0901 HOSE COMP.,FRONT DISC-BRAKE 1

10 CR5-22-29 CYLINDER ASSY.,MASTER 1

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-22FRONT DISC BRAKE ASSY

1

2 

Page 23 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-23-01 DISK COMP.,LEFT REAR BRAKE 1

4 DEMG-23-04 CYLINDER ASSY.,REAR DISC-BRAKE 1

5 DEMG-23-05 PAD COMP.,REAR DISC-BRAKE 2

6 DEMG-23-06 CALIPER ASSY.,REAR BRAKE LEFT 1

7 112-23-0701 PISTON COMP.,BRAKE 1

9 112-23-0901 CAP HOLDER 1

10 CR5-40-03 HEXAGON BOLT FLANGE M6X12 2

11 DEMG-22-07 BOLT M8X25 4

12 112-23-0001 CALIPER ASSY.,REAR BRAKE 1set

Picture No GPX CODE ENGLISH DESCRIPTION

REAR BRAKE ASSY DEMG-23

Page 24 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-24-0101 AXIS 1

2 DEMG-24-02 COLLAR 1

3 DEMG-24-03-TH TYRE ASSY. 140/70-14 IRC 1

4 112-24-0201-RED WHEEL,REAR (RED) 1

4.1 112-24-0201-GLD WHEEL,REAR (GOLD) 1

5 112-24-0501 SEAT,SPROCKET WHEEL 1

6 500-08-025 BOLT M8X25 1

7 DEMG-24-05 NUT 1

8 112-24-0801 SPROCKET 1

9 DEMG-24-09 WASHER LOCK 3

10 500-08-035 HEXAGON BOLT FLANGE M8x35 6

11 112-24-1101 SEAT,SPROCKET WHEEL 1

12 112-24-1201 OIL SEAL 1

13 DEMG-24-14 BEARING 6302 1

14 DEMG-24-12 BEARING 6202 1

15 DEMG-24-07 BUMPING BLOCK,REAR WHEEL 4

REAR WHEEL SECTION DEMG-24

Picture No GPX CODE ENGLISH DESCRIPTION

Page 25 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-25-01 FUEL TANK COMP. 1

2 112-25-0201-GRY INNER PLATE FUEL TANK RIGHT DECORATIVE - GRAY 1

2.1 112-25-0201-RED INNER PLATE FUEL TANK RIGHT DECORATIVE - RED 1

2.2 112-25-0201-ORG INNER PLATE FUEL TANK RIGHT DECORATIVE-ORANGE 1

2.3 112-25-0201-BLU INNER PLATE FUEL TANK RIGHT DECORATIVE- BLUE 1

3 DEMG-25-03 COVER,FUEL TANK RIGHT DECORATIVE 1

4 DEMG-25-04 RIGHT INNER PLATE DECORATIVE COVER 1

5 112-25-0501 FUEL TANK RIGHT PROTECTIVE PLATE-GRAY 1

7 DEMG-25-07 LEFT INNER PLATE 1

8 DEMG-25-08 COVER,FUEL TANK LEFT DECORATIVE 1

9 112-25-0901 LEFT INNER PLATE DECORATIVE COVER 1

10 112-25-1001-GRY INNER PLATE FUEL TANK LEFT D - GRAY 1

10.1 112-25-1001-RED INNER PLATE FUEL TANK LEFT D- RED 1

10.2 112-25-1001-ORG INNER PLATE FUEL TANK LEFT D- ORANGE 1

10.3 112-25-1001-BLU INNER PLATE FUEL TANK LEFT D - BLUE 1

11 DEMG-25-11 COVER,FUEL TANK UPPER DECORATIVE 1

12 112-25-1201-GRY GUARD PLATE,FUEL TANK RIGHT - GRAY 1

12.1 112-25-1201-RED GUARD PLATE,FUEL TANK RIGHT- RED 1

12.3 112-25-1201-ORG GUARD PLATE,FUEL TANK RIGHT - ORANGE 1

12.4 112-25-1201-BLU GUARD PLATE,FUEL TANK RIGHT- BLUE 1

13 112-25-1301-GRY GUARD PLATE,FUEL TANK LEFT - GRAY 1

13.1 112-25-1301-RED GUARD PLATE,FUEL TANK LEFT - RED 1

13.2 112-25-1301-ORG GUARD PLATE,FUEL TANK LEFT - ORANGE 1

13.3 112-25-1301-BLU GUARD PLATE,FUEL TANK LEFT- BLUE 1

FUEL TANK ASSY DEMG-25

Picture No GPX CODE ENGLISH DESCRIPTION

30 

Page 26 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

15 DEMG-25-15 SWITCH,FUEL 1

16 DEMG-25-16 SCREW,CROSS RECESSED PAN SELF-TAPPING 4.2x13 40

17-19 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 12

20 DEMG-25-20 LUG,COVERING PANEL 2

21 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 2

22 DEMG-15-09 I-RUBBER 4

23 DEMG-25-23 BOLT,HEXAGON FLANGE M6X20 2

24 DEMG-25-24 WASHER,FLANGE 2

25 DEMG-19-01 SCREW,HEXAGON SOCKET M6X20 M6X20 6

26 DEMG-25-26 NUT,CLIP 4

27 DEMG-25-27 BOLT,HEXAGON FLANGE GB/T 16674.1_M6_L=35 2

28 DEMG-25-28 WASHER,FLANGE 2

29 DEMG-25-29 SENSOR, FUEL LEVEL 1

30 DEMG-25-30 STICKER "DEMON" 1

GPX CODE ENGLISH DESCRIPTION

DEMG-25FUEL TANK ASSY

Picture No

29 

30 

Page 27 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-26-01 SEAT,DRIVER 1

2 DEMG-26-02 SEAT,PASSENGER 1

3 DEMG-26-03 BRACKET,SEAT 1

4 K2200A061 WASHER,SEAT LOCK 1

4-1 K2200A062 WASHER,SEAT LOCK 1

5 E4010A001 CABLE, RR. SEAT 1

6 E4010A002 CABLE,FR.SEAT 1

Picture No GPX CODE ENGLISH DESCRIPTION

SEAT ASST DEMG-26

5 

6 4-1 

Page 28 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-27-01 COVER,RIGHT SIDE 1

2 DEMG-27-02 COVER,LEFT SIDE 1

3 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 4

SIDE COVER DEMG-27

Picture No GPX CODE ENGLISH DESCRIPTION

Page 29 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-28-0101-GRY BODY COVER.,RIGHT (GRAY) 1

2 DEMG-28-02 PIECE,TAIL SHIELD CONNECTING RIGHT 1

3 DEMG-28-03 PIECE,TAIL SHIELD CONNECTING LEFT 1

4 112-28-0401-GRY TAIL COVER, RIGHT (GRAY) 1

4.1 112-28-0401-RED TAIL COVER, RIGHT (RED) 1

4.2 112-28-0401-ORG TAIL COVER, RIGHT (ORANGE) 1

4.3 112-28-0401-BLU TAIL COVER, RIGHT (BLUE) 1

5 DEMG-28-05 SHIELD COMP.,LEFT TAIL 1

6 112-28-0601-GRY TAIL COVER, LEFT (GRAY) 1

6.1 112-28-0601-RED TAIL COVER, LEFT (RED) 1

6.2 112-28-0601-ORG TAIL COVER, LEFT (ORANGE) 1

6.3 112-28-0601-BLU TAIL COVER, LEFT (BLUE) 1

7 DEMG-28-07 INNER PART,REAR FENDER 1

8 DEMG-28-08 PIECE,BODY COVER CONNECTING 1

9 112-28-0901-GRY BODY COVER.,LEFT (GRAY) 1

10 112-28-1001 CAP,FRAME DECORATIVE 2

11 DEMG-15-09 I-RUBBER 2

12 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 4

13 DEMG-25-16 SCREW,CROSS RECESSED PAN SELF-TAPPING 4.2x13 16

14 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 8

15 DEMG-25-26 NUT,CLIP 6

16 DEMG-19-01 SCREW,HEXAGON SOCKET M6X20 2

17 DEMG-19-05 WASHER,FLANGE 2

18 DEMG-28-18 sticker GN 2

BODY COVER SECTION DEMG-28

Picture No GPX CODE ENGLISH DESCRIPTION

18 

Page 30 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-29-0001 AIR CLEANER COMP. 1

3 112-29-0301 ELEMENT, AIR CLEANER 1

5 BOLT 2

6 COLLAR 2

7 I-RUBBER 2

8 SCREW 4

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-29AIR CLEANER ASSY

Page 31 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-30-0101 REAR PART,MUFFLER 1

2 112-30-0201 COVER, REAR MUFFLER 1

3 DEMG-30-03 CLAMP 2

4 DEMG-30-04 BOLT,HEXAGON FLANGE 1

5 DEMG-30-05 ACORN NUT,STEERING STEM 2

6 DEMG-30-06 WASHER,FLANGE 3

7 DEMG-15-09 I-RUBBER 3

8 DEMG-30-08 BOLT 2

9 DEMG-30-09 BOLT 1

10 DEMG-30-10 NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON WITH FLANGE 1

11 DEMG-30-11 WASHER,PLAIN 2

12 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 2

13 DEMG-30-13 BODY PART,MUFFLER 1

14 DEMG-30-14 GASKET,EXHAUST OPENING 1

No GPX CODE ENGLISH DESCRIPTIONPicture

DEMG-30EXHAUST MUFFLER ASSY

Page 32 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-31-0101 STEP ASSY.,RIGHT (GRAY) 1

2 112-31-0201 STEP ASSY.,LEFT (GRAY) 1

3 112-31-0301 PEDAL,REAR BRAKE (BLACK) 1

4 DEMG-31-04 BAR ASSY.,SIDE STAND 1

5 DEMG-31-05 PEDAL,GEAR CHANGE (BLACK) 1

6 112-31-0601 STEP ASSY.,RIGHT 1

7 112-31-0701 STEP ASSY.,LEFT 1

8 502-08-025 SCREW,HEXAGON SOCKET M8x25 4

9 112-31-0901 WASHER,ELASTIC 2

10 112-31-1001 WASHER,ELASTIC 2

11 112-31-1101 STEP ASSY., RIGHT PILLION 1

12 112-31-1201 STEP ASSY., LEFT PILLION 1

13 DEMG-31-11 SPRING,DRAG 1

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-31MAIN  FOOTREST  SYSTEM

8 

8 

9 

9 

10 

10 

8 

8 

11 

12 

13 

Page 33 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-32-0101 AIR GUIDE SLEEVE,LEFT LOWER 1

2 DEMG-32-02 PLATE,LOWER AIR GUIDE SLEEVE CONNECTING 1

3 112-32-0301 AIR GUIDE SLEEVE,RIGHT LOWER 1

4 DEMG-32-04 AIR PLATE,FRONT 1

5 112-32-0501-GRY GUARD PLATE,AIR GUIDE SLEEVE RIGHT - GRAY 1

5.1 112-32-0501-RED GUARD PLATE,AIR GUIDE SLEEVE RIGHT- RED 1

5.2 112-32-0501-ORG GUARD PLATE,AIR GUIDE SLEEVE RIGHT - ORANGE 1

5.3 112-32-0501-BLU GUARD PLATE,AIR GUIDE SLEEVE RIGHT- BLUE 1

6 DEMG-32-06 GUARD PLATE,AIR GUIDE SLEEVE RIGHT 1

7 112-32-0701-GRY GUARD PLATE,AIR GUIDE SLEEVE LEFT - GRAY 1

7.1 112-32-0701-RED GUARD PLATE,AIR GUIDE SLEEVE LEFT - RED 1

7.2 112-32-0701-ORG GUARD PLATE,AIR GUIDE SLEEVE LEFT - ORANGE 1

7.3 112-32-0701-BLU GUARD PLATE,AIR GUIDE SLEEVE LEFT - BLUE 1

8 DEMG-32-08 GUARD PLATE,AIR GUIDE SLEEVE RIGHT-BLACK 1

9 DEMG-32-09 AIR GUIDE SLEEVE COMP. 1

10 DEMG-32-10 GUARD PLATE,AIR GUIDE SLEEVE LEFT 1

11 DEMG-25-16 SCREW,CROSS RECESSED PAN SELF-TAPPING 4.2x13 19

12 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 3

13 DEMG-25-17 I-RUBBER 4

14 DEMG-19-05 WASHER,FLANGE 4

15 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 2

16 DEMG-20-05 BOLT,HEXAGON FLANGE 2

17 DEMG-15-09 I-RUBBER 2

18 A1048A103 BRACKET,FRONT PANEL LEFT 1

Picture No GPX CODE ENGLISH DESCRIPTION

PROTECTOR DEMG-32

18 

Page 34 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-33-01 FORK ASSY.,REAR 1

2 LEG-25-08-01-TH CHAIN,DRIVE 520-98L 1

3 DEMG-33-03 AXIS 1

4 DEMG-24-05 NUT 1

5 DEMG-33-05 SLIDER,DRIVE CHAIN 1

6 DEMG-33-06 SCREW,CROSS RECESSED PAN SELF-TAPPING 2

7 DEMG-25-24 WASHER,FLANGE 2

8 DEMG-33-08 ADJUSTER,DRIVE CHAIN LEFT 2

9 112-33-0901 PLATE,ADJUSTER HANGER 2

10 112-33-1001 SHIELD,ADJUSTER 2

11 500-08-050 BOLT M8X50 2

12 112-31-0901 WASHER,ELASTIC 2

DEMG-33REAR HANGER SYSTEM

Picture No GPX CODE ENGLISH DESCRIPTION

Page 35 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-34-01 ABSORBER ASSY.,LEFT REAR SHOCK 1

DEMG-34REAR SHOCK ABSORBER ASSY

Picture No GPX CODE ENGLISH DESCRIPTION

Page 36 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-35-01 FENDER COMP.,REAR LOWER 1

2 DEMG-35-02 BRACKET,REAR FENDER 1

3 DEMG-35-03 CASE,DRIVE CHAIN 1

4 DEMG-35-04 FENDER COMP.,REAR 1

5 DEMG-35-05 RUBBER 1

6 DEMG-25-26 NUT,CLIP 2

7 DEMG-25-17 SCREW,HEXAGON SOCKET M6X12 5

8 500-06-025 BOLT,HEXAGON FLANGE  M6X25 3

9 DEMG-20-05 BOLT,HEXAGON FLANGE 3

10 DEMG-25-16 SCREW,CROSS RECESSED PAN SELF-TAPPING 4.2x13 4

11 DEMG-35-13 REFLECTOR, REAR 1

12 K2160A088 GLUE NAIL,BUFFER 1

13 A1048A108 BRACKET,REAR REGISTRATION PLATE 1

14 A1048A104 BRACKET,SEAT LOCK 1

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-35REAR FENDER SECTION

13 

9 

9 

11 

12 

14 

Page 37 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-36-01 SIGNAL ASSY.,LEFT FRONT TURN 1

2 DEMG-36-02 SIGNAL ASSY.,LEFT REAR TURN 1

3 DEMG-36-03 SIGNAL ASSY.,RIGHT FRONT TURN 1

4 DEMG-36-04 SIGNAL ASSY.,RIGHT REAR TURN 1

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-36TURN SIGNAL

Page 38 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-37-01 LIGHT UNIT,TAIL 1

2 DEMG-35-12 REAR LICENSE PLATE LIGHT 1

Picture No GPX CODE ENGLISH DESCRIPTION

TAIL LIGHT ASSY DEMG-37

Page 39 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-38-01-TH BATTERY ASSY. 1

2 DEMG-38-02 FLASHER 1

3 DEMG-38-03 RELAY ASSY.,STARTING 1

4 DEMG-38-04 HORN 1

5 112-38-0501 RECTIFIER REGULATE ASSY. 1

6 DEMG-38-06 COIL ASSY.,IGNITION 1

8 112-38-0801 HARNESS,WIRE 1

9 DEMG-38-09 UNIT ASSY.,C.D.I. 1

11 DEMG-25-23 BOLT,HEXAGON FLANGE M6X20 2

12 DEMG-38-12 LOCK KIT 1

13 500-06-025 BOLT,HEXAGON FLANGE M6X25 2

14 500-08-012 BOLT,HEXAGON FLANGE M8x12 1

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-38MAIN  WIREHARNESS AND ELETRIC PARTS

7 

11 

11 

10 

Page 40 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-39-0001 BODY COMP.,FRAME Gray color 1

2 DEMG-39-02 BRACKET,LOWER AIR GUIDE SLEEVE 1

3 DEMG-39-03 BRACKET,IGNITION SWITCH 1

4 DEMG-39-04 SCREW,HEXAGON SOCKET 4

5 500-08-085 BOLT,HEXAGON FLANGE M8X85 1

6 112-39-0601 NUT,HEXAGON FLANGE M8 1

7 DEMG-19-10 BOLT,HEXAGON FLANGE  M8x16 3

8 DEMG-39-08 BOLT,ENGINE HANGER M10X110 2

9 DEMG-39-09 NUT,HEXAGON FLANGE  M10X1.25 2

10 500-08-085 BOLT,HEXAGON FLANGE M8X85 1

11 112-39-0601 NUT,HEXAGON FLANGE M8 1

12 500-10-035 BOLT,HEXAGON FLANGE  M10X35 2

13 112-39-1301 REAR FRAME 1

14 DEMG-39-15 Tool box 1

16 DEMG-39-17 BOLT 2

17 K2150A025-2P BOLT,ENGINE HANGER M8x155 1

18 112-39-0002 FRONT FRAME (GRAY CLOLOR) 1

19 112-39-0003 REAR FRAME (GRAY CLOLOR) 1

20 DEMG-39-01-01 FRONT FRAME (RED CLOLOR) 1

21 DEMG-39-01-02 REAR FRAME (RED CLOLOR) 1

GPX CODE ENGLISH DESCRIPTION

DEMG-39FRAME ASSY

Picture No

16 

17 

Page 41 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-40-0101 CARBURETOR ASSY. 1

2 112-40-0201 TUBE COMP.,AIR INTAKE 1

Picture No GPX CODE ENGLISH DESCRIPTION

DEMG-40CARBURETOR ASSY

1 

Page 42 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 DEMG-42-01 ACCESSORIES,TOOL 1

Picture No GPX CODE ENGLISH DESCRIPTION

TOOLS DEMG-41

Page 43 of 44



GPX RACING - DEMON 150GN

QTY

/PCS

1 112-42-0101-BLU STICKER KIT BLUE 1

2 112-42-0101-RED STICKER KIT RED 1

3 112-42-0101-ORG STICKER KIT ORANGE 1

4 112-42-0101-GRY STICKER KIT GREY 1

Picture No GPX CODE ENGLISH DESCRIPTION

STICKER DEMG-42

Page 44 of 44


